

TEST REPORT

DATE: 03-09-2021	Page 1 of 1	TEST NUMBER : 0274335
CLIENT	Lions Floor	
TEST METHOD CONDUCTED	ASTM D903 Standard Test Method for Peel or Stripping Strength of Adhesive Bonds	

DESCRIPTION OF TEST SAMPLE		
IDENTIFICATION	Lions Floor Trenta Collection	
CONSTRUCTION	SPC	
BACKING	EVA	

GENERAL PRINCIPLE

This test method covers the determination of the comparative peel or stripping characteristics of adhesive bonds when tested on a one inch wide specimen after being applied for 10 days and conditioned in laboratory conditions of 70° F and 50% relative humidity. Samples were tested at 6.0 inches per minute cross head speed.

TEST RESULTS

SPECIMEN 1	11.3 Lbs./Inch
SPECIMEN 2	10.8 Lbs./Inch
SPECIMEN 3	12.1 Lbs./Inch
SPECIMEN 4	11.9 Lbs./Inch
SPECIMEN 5	12.0 Lbs./Inch
SPECIMEN 6	10.5 Lbs./Inch
SPECIMEN 7	11.0 Lbs./Inch
SPECIMEN 8	11.1 Lbs./Inch
SPECIMEN 9	10.7 Lbs./Inch
SPECIMEN 10	10.4 Lbs./Inch
AVERAGE	11.2 Lbs./Inch

Harry atling APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.